
„ZAOPATRZENIE W WODĘ, JAKOŚĆ I OCHRONA WÓD”
„WATER SuPPly AND WATER QuAlITy”

eva c. nieMinSki,  Stetson S. BaSSett

uTah sTaTe universiTy, lOgan,   
uTah, usa

eVaLUation oF a Side-BY-Side, FULL-ScaLe 
conVerSion to BioLoGicaL FiLtration

OCENA STOPNIOWEJ KONWERSJI DO FILTRACJI BIOLOGICZNEJ 

W ostatnich kilku dekadach filtracja biologiczna, lub biofiltracja okazały się obiecu-
jącą praktyką w przemyśle uzdatniania wody. Chociaż instalacje biofiltracji stają się coraz 
powszechniejsze, praktyki operacyjne wymagane do konwersji i utrzymania biologicznie ak-
tywnych filtrów nadal nie są dobrze poznane. Dlatego celem tego badania było dokonanie 
oceny jakości wody i trendów operacyjnych w konwersji biofiltracji na pełną skalę i określe-
[...]
three different criteria: head loss, run times, or turbidity breakthrough. The backwa-
shing frequency is highly dependent on plant operation and can range from less than 
12 hours to more than 48 hours [26]. Multiple studies concluded that air scour had 
no significant impact on biofilter performance [1];[10];[34]. Liu et al. [34] as well 
as others [56];[6];[54] found that chlorinated backwash adversely affected biomass 
concentration as well as BOM removal, especially at low temperatures. 

- Acclimation period: An important consideration is the time required to reach ste-
ady-state biological activity, or the acclimation period. Wang et al. [54] demonstra-
ted that this time could vary greatly with different parameters; steady state periods 
ranged from 2 to 99 days for non-chlorinated filters. In natural surface waters, an 
approximate 3-month period is needed to reach the maximum amount of biomass 
on GAC filters. Stoddart et al. [48] found that biomass reached steady state after 
about 7 months of full-scale operation on anthracite media. Factors such as chlori-
nated backwash, media type, and temperature can all affect acclimation time, thus 
making the acclimation period highly variable and site specific.

2.4  Microbial growth

Maintaining a healthy microbial community on a biofilter is a common challenge for 
drinking water utilities. A healthy and diverse community can increase biodegradation of 
contaminants and promote biologically stable water (i.e., decrease regrowth in the distri-
bution system), whereas an uncontrolled population can lead to filter clogging and the 
release of toxins and other harmful substances. The following parameters require careful 
consideration in operation of biological filters:

- Biofilm formation: In a biofiltration system, dissolved organics are removed mo-
stly through biodegradation on filter media. Microorganisms gradually attach and 
grow on filter media, creating a slime known as a biofilm. A biofilm is composed of 
microorganisms, extracellular polymeric substances (EPS), water, as well as other 
sorbed particles. A biofilm’s thickness can range from tens of micrometers to more 
than 1 cm and is influenced by flow rate, bedding material, and substrate concen-
trations (i.e., nutrients and organic substances) [6]. 

-  Extracellular polymeric substances (EPS): The EPS matrix is mostly produced by 
the microorganisms themselves and is composed of polysaccharides and proteins, 
accompanied by nucleic acids, lipids or humic substances. The typical composition 
of biofilms is less than 10% microorganisms by dry weight and more than 90% 
extracellular matrix [17]. Studies show that nutrient limitation leads to higher EPS 
secretion [26];[46]. Flemming [17] suggested that the EPS is the main contributor 
to biofouling and that nutrients are the most important fouling factors. 



286 Eva C. NIEMINSKI, S. S. BaSSETT

-  Biological stability: Once water leaves the treatment plant, it still undergoes multiple 
physical, chemical, and biological processes. Biologically stable water is produced 
when all nutrients in the finished water that could promote bacterial growth have 
been sufficiently removed [30]. A known practice to mitigate water instability is the 
use of chlorine. The next most important factors, after disinfectant residual, were 
water age, corrosion rate, DOC, and AOC. LeChevallier et al. [30] suggested that if 
chlorine dose cannot be increased then it is recommended that the corrosion rate be 
reduced by phosphate addition or pH/alkalinity adjustment, or that DOC and AOC 
removals are increased through improved coagulation or filtration processes. 

2.5  nutrients

The utilization of nutrients is essential to the life and productivity of aquatic organisms. 
An over-abundance of nutrients in the natural environment can result in eutrophication 
and water quality problems, whereas their absence leads to diminished primary produc-
tion. According to Liebig’s Law of Minimum [7], growth and productivity are controlled 
by the rate of the slowest sub-process. Meaning that one or more of the essential nutrients 
can limit the growth of organisms. Studies have shown that nitrogen and phosphorus are 
the most common limiting nutrients in terrestrial, freshwater, and marine waters [9]. Sar-
dans et al. [44]  has indicated that other nutrients, such as iron and potassium, can play an 
important role in aquatic and terrestrial environments. However, Vahala et al. [52] investi-
gated phosphorus and inorganic nutrient (i.e., nitrogen, calcium, potassium, magnesium, 
molybdenum, zinc, copper, cobalt, and sodium) addition and found that phosphorus was 
likely the limiting nutrient. Utilization of nutrients in biofilters should be considered as 
follows:

-  Nitrogen (N):  Total nitrogen (TN) is calculated by summing inorganic and organic 
nitrogen. The two most biologically important forms of dissolved inorganic nitro-
gen in water are ammonium (NH4+) and nitrate (NO3-) [26]. Nitrite (NO2-) is a less 
common form of inorganic nitrogen (normally rapidly converted to NO3-). Organic 
nitrogen comes from multiple sources, e.g., amino acids, proteins, or nucleic acids 
[7]. Seasonal variations play a crucial role in which forms of nitrogen are present 
in water. The forms of nitrogen can vary depending on if water conditions are oxic 
or anoxic. 

-  Phosphorus (P) is thought to be the main limiting nutrient in aquatic habitats [7];[9] 
because it occurs at low levels in the environment; and within natural waters only 
a small portion is carried in soluble (available) forms. The main dissolved form of 
phosphorus is orthophosphate (PO4); it is the most bioavailable form of phosphate. 
Within drinking water treatment plants phosphorus can be reduced to below detec-
tion limits through coagulation and sedimentation processes [39], as both iron and 
aluminum phosphates are insoluble at neutral pH.



287EVALUATION OF A SIDE-BY-SIDE, FULL-SCALE CONVERSION TO BIOLOGICAL FILTRATION

-  C:N:P ratio: The balance of C, N, and P plays a vital role in the life of all orga-
nisms, but the relative ratio of these nutrients to achieve balanced growth is still 
a debated topic. The most well-known ratio is the Redfield ratio, which gives a 
C:N:P molar ratio of 106:16:1 for oceanic phytoplankton [43]. Sterner et al. [47] 
and Sardans et al. [44] demonstrated that C:N:P ratios differ between environments 
and species and the optimal balance is dependent on multiple different factors. The 
recommended molar ratio for drinking water bacteria is approximately 100:10:1 
(C:N:P), which converts to a concentration ratio of 1 mg-C/L:0.117 mg-N/L:0.026 
mg-P/L of bioavailable carbon, ammonia-nitrogen, and orthophosphate-phospho-
rus [26];[29];[31] . Few studies have demonstrated the impact of overdosing N and 
P, especially at full-scale drinking water treatment plants [47];[1]. 

- Impact of nutrients on contaminant removal: Since the work of Lauderdale et al., 
promoting the idea of “engineered” biofiltration [27], several studies have been 
conducted to confirm their findings. Multiple studies have concluded that nutrient 
addition is beneficial [18];[20];[32];[55], whereas others found no significant im-
pact [3];[35];[39];[52]. The contradicting results between these studies emphasize 
that more information is needed to better understand the potential benefit of N and 
P augmentation. 

-  Impact of nutrients on EPS production: Li et al. [32] investigated the effect of 
phosphorus on biofilm formation in terms of growth, EPS production, and micro-
bial community function. Lauderdale and Brown’s [26] experiment was carried 
out by dosing biologically active filters with phosphorus (to fulfill the 100:10:1 
C:N:P molar ratio) and monitoring organic removal, hydraulic performance, and 
biological activity. The results suggest that when the filter was no longer “nutrient 
limited”, the microbes responsible for EPS production were reduced. All studies 
showed that creating an environment that is no longer phosphorus-limited could 
increase biological activity, decrease EPS, and change the overall microbial com-
munity and structure.

3.  Material and methods

3.1  hypothesis

The research approach was built upon the following hypothesis: the removal of pre-
chlorination at a filtration plant can improve water quality without compromising filter 
performance (i.e., effluent turbidity, run time, UFRV, water quality, etc.) in selected types 
of biofilters (i.e., standard, chlorinated backwash, engineered). The hypothesis was tested 
by observing the performance of the biofilters against the non-biological filters throughout 
a full study year. 



288 Eva C. NIEMINSKI, S. S. BaSSETT

3.2  Quail creek water treatment plant

The Quail Creek Water Treatment Plant located in Hurricane, Utah was constructed in 
1986. The plant originally had four filters with a 10 million gallon per day (MGD) capaci-
ty. Over the last three decades it has received a series of upgrades and expansions to meet 
increased water demands. In 1997, four additional filters were constructed, expanding 
the plant to a 20 MGD capacity. In 2005, the final four filters were added, expanding the 
plant to a 40 MGD capacity. All of the media were replaced in 2015, allowing the plant 
to produce up to 60 MGD. QCWTP receives ~98% water from Quail Creek Reservoir, 
with the rest from Sand Hollow Reservoir and the Virgin River. The plant treatment train 
is shown in Figure 1. The QCWTP was originally built as a conventional treatment plant 
(i.e., coagulation, flocculation, sedimentation, filtration, and disinfection), with powdered 
activated carbon (PAC) for taste and odor (T&O) control, but within the last decade has 
added a dissolved air floatation (DAF) train to flocculate and separate liquids and solids 
more rapidly and reliably. The sedimentation and flocculation basins are now only put in 
operation in periods of high water demand during summer months.

Fig. 1. Quail Creek Water Treatment Plant process schematic
Rys. 1. Schemat procesów uzdatniania wody w stacji Quail Creek

Influent water is characterized as low-organic carbon (TOC < 2 mg/L), low-turbidity (< 1 
NTU), and high-pH (> 8 Standard Units (SUs)). During the study, alum doses ranged from 10 
to 20 ppm (with higher average doses in the winter months) and chlorine from 1.5 to 2.25 ppm. 
Daily demand for the plant ranged from < 1 MGD in the winter to 38.3 MGD in the summer. 
The plant was in operation for < 1 hour per day in the winter and up to 19.7 hours per day in 
the summer. Filters are not run for 24 hours a day, but are shut off after the demand is met and 
storage reservoirs are filled. The filters have 27 inches of anthracite over 12 inches of sand, 
with an average loading rate of 5.7 gpm/ft2, which equates to an EBCT of ~4.2 minutes. The 
filters are composed of two cells measuring 22 ft by 12 ft, for a total surface area of 528 ft2. The 
backwashing mechanisms involves a low wash at 1,800 gpm for 48 seconds concurrent with 
air scour at 1,000 SCFM followed by a high wash at 6,000 gpm for 8 to 10 minutes.

WCWCD is planning to add an ozone system to the QCWTP within the next five years. 
The hope is that as the plant converts to biological filtration, the ozone application will improve 
water quality and biostability. The main driver for biofiltration conversion was the reduction 
of DBP precursors and increased savings through reduced chlorine use. The QCWTP, in con-
junction with the Utah Division of Drinking Water and Utah State University, began evaluating 
biofiltration at plant scale in August 2016.



289EVALUATION OF A SIDE-BY-SIDE, FULL-SCALE CONVERSION TO BIOLOGICAL FILTRATION

3.3  experimental design

This research studied, at full scale, the potential for biofiltration under otherwise nor-
mal operating conditions at the QCWTP. The research plan consisted of analyzing the 
performance of three filters operated in biological mode in contrast to a control filter, 
operated traditionally. Performance was assessed using a combination of routine moni-
toring of plant operations (finished water turbidity, filter run times, backwash run times/
volumes, head loss, etc.) and special periodic sampling for biological activity (ATP, HPC, 
EPS), organic carbon removal (TOC/DOC, UV245, CBXAs) and nutrient availability (TP, 
TN, NH4, PO4). A filter core study was conducted where sampling and analysis of the filter 
media was performed to track the development and control of biological activity in the 
filters over time and filter depth.

The study involved the analysis of four different full-scale filters at the QCWTP; three 
of which were operated in biological mode. The first filter acted as a control and ran simi-
larly to all the other filters in the treatment plant. The water in the other three biofilters was 
de-chlorinated with thiosulfate prior to filtration to quench any chlorine that would inhibit 
biological activity. Of the three biofilters, one was a standard biofilter (no pre-chlorina-
tion with de-chlorinated backwash), another had no pre-chlorination but had chlorinated 
backwash, and a third was an engineered biofilter (no pre-chlorination, de-chlorinated 
backwash, and nutrient supplementation) (Figure 2).

Fig. 2.  Schematic of the control and biological filters. The S in a circle around   
signifies sample location. 

Rys. 2. Schemat filtrów biologicznych i konrolnych. Litera S w kółku   
oznacza pobieranie próbek wody.



290 Eva C. NIEMINSKI, S. S. BaSSETT

The engineered biofilter was supplemented with 75% phosphoric acid at a rate of 120 
mL/hr and 1.2% ammonium chloride at a rate of 1,100 mL/hr. The solutions of phosphoric 
acid and ammonium chloride came in 55-gallon drums, where two pumps were set up to 
add low concentrations of P and N. The nutrients were added immediately before the water 
entered into the filter cell. 

The biofilters were operated under similar conditions as the other filters at the Quail 
Creek plant; including loading rate (~5.7 gpm/ft2) and media configuration (27 inches of 
anthracite over 12 inches of sand). However, as a precaution, backwashing was triggered 
at a head loss of 7.5 ft, instead of 9 ft.

Concentrations of carbon, nitrogen, and phosphorus were monitored to determine the 
availability of nutrients and C:N:P ratios. The C:N:P ratios were calculated from DOC 
removal, ammonia-nitrogen (NH4-N), and orthophosphate (PO4-P), as described by Lau-
derdale et al. [6]. Forms of carbon (TOC/DOC, UV254, and CBXAs), nitrogen (total ni-
trogen (TN), nitrate plus nitrite, and ammonia), and phosphorus (TP and orthophosphate) 
were measured to determine the availability of nutrients to each filter. Samples of the 
biofilter media were analyzed to estimate the biological activity on each filter to determine 
if a certain treatment strategy (e.g., chlorinated backwash or nutrient augmentation) had 
an impact on microbial growth. Hydraulic performance (i.e., effluent turbidity, run time, 
UFRV, backwash time, etc.) of the test filters was evaluated against an additional filter in 
the plant. In the filter core study, three media cores were collected the summer of 2017 and 
analyzed to observe changes across depth and filter run time for ATP, CBXAs, TOC/DOC, 
nutrients, and other water quality parameters. 

The experiment ran for one year (August 2016 – August 2017) so biofilter performance 
could be analyzed in all seasons. The intent was to extrapolate the results beyond this stu-
dy to benefit other water utilities that are considering biological conversion. 

3.4 Sample collection and water quality analysis 

The parameters used to determine filter performance were separated into four catego-
ries: organic carbon concentration, biological activity, water quality, and operational data, 
as shown in Table 1. 

Water samples were collected from the sampling locations indicated in Figure 2.  Filter 
samples were collected from a tap installed at the influent and effluent of every filter.